

TEST REPORT



APPLICANT : HANWHA L&C CORPORATION

REPORT NO. : D270-16-00036

SAMPLE RECEIVED DATE : 2016-01-13

REPORT ISSUED DATE : 2016-02-01

PAGE : 1 OF 2

DESCRIPTION : ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE TILE

=====

ITEM : HANEX

=====

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES

=====

PREPARED AND CHECKED
FOR FITI



SEONG-KEUN, JANG
QUALITY MANAGER

AUTHORIZED BY
FOR FITI



MOON-OK NOH
PRESIDENT

※ Report Verification No.: PATK-X4TK-1G2F ※

(You can see the authenticity of your test report through the above "Report Verification No." at FITI homepage.)

e-DOCUMENT SERVICE

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI.

01. CONTAMINATION RESISTANCE (JIS K 6902 : 2007) : RATING

	#1
BLACK TEA	RATING 5
COFFEE	RATING 5
MILK	RATING 5
VINEGAR	RATING 5
10 % CITRIC ACID SOLUTION	RATING 5
GASOLINE	RATING 5
ACETONE	RATING 5
OLIVE OIL	RATING 5
10 % AQUEOUS AMMONIA SOLUTION	RATING 5
CRAYON	RATING 5
SODIUM BISULFITE (NaHSO ₃) SATURATED SOLUTION	RATING 5
SOY SAUSE	RATING 5

NOTE) TEST METHOD : METHOD B
 CHEMICALS WERE APPLIED TO THE CLIENT'S SUGGESTED
 1. BLACK TEA : AHMAD TEA - DARJEELING TEA
 2. CRAYON : DONG-A (RED)
 RATING : - RATING 5 : NO CHANGE
 - RATING 4 : THE SLIGHT CHANGE IN COLOR OR GLOSS AT A SPECIFIC ANGLE
 - RATING 3 : SIGNIFICANT CHANGE OF COLOR, GLOSS
 - RATING 2 : VERY SIGNIFICANT CHANGE OF COLOR, GLOSS
 - RATING 1 : DAMAGE TO THE SURFACE AND SWELLING OCCURS

**** End of The Report ****

- SAMPLE PHOTO -



e-DOCUMENT SERVICE

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative of the qualities of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification of sample by the FITI quality certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless allowed under a separate agreement set forth in an official document that is established between the client identified on this letter and the FITI.